



MANUFACTURER'S CERTIFICATE OF PROOF TEST & EXAMINATION OF HI TENSILE GRADE 70 TRANSPORT CHAIN ASSEMBLIES

Certificate No. BT 3085

Manufacturers Ref:

Date of Certificate 20/08/16

BEAVER Code: 145128

Description of Component:	Purchase Order No.: 1003085		
8mm x 9m Grade 70 Lashing chain c/w Clevis Grab Hooks	Chain Markings on 3 (Three) Links		
	BT-7	4344-3.8	HP

Materials from which the Chain / Components are made:	Hi-Tensile Alloy Steel
---	------------------------

Chemical Composition Analysis (%):	C 0.19	Si	Mn	Cr	Mo	P 0.01	S 0.01
------------------------------------	-----------	----	----	----	----	-----------	-----------

Nominal Size / Dia	Serial No.	Quantity	Reference of Grade
8mm	N/A		70

Lashing Capacity kg (LC)	Proof Load kN	Min. Breaking Strength kN (MBS)	Surface Finish	Date of Test
3,800	36.8	73.6	Zinc Dichromate (Gold)	20/08/16

Test Results / Comments on Behalf of the Tester

I certify that the above components have been Proof Tested in accordance with AS/NZS4344 and have been found free from defects.

Tests conducted using Omnipotence Vertical Testing Machine.
Model No.: WEW-600C Capacity: 600kN


 Authorised Signatory:.....
 Name of Signatory:..... **Sun Huasen**.....
 Status of Signatory: *Testing Manager*